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Parts Breakdown RF1101

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 812990-3 INDICATION LABEL, RP1101  1
 2 417140-1 REAR COVER, RD1101  1
 3 266203-8 T.SCREW BIND CT 4X40, 9403  3
 4 651423-1 SWITCH, HM1307CB  1
 5 631397-2 CONTROLLER, RD1101  1
 6 417143-5 CONTROLLER HOLDER, RD1100/1101  1
 7 265995-6 TAPPING SCREW 4X18, BO4556K  2
 8 687052-4 STRAIN RELIEF, 5007F  1
 9 266034-5 TAPPING SCREW 4X16,  LS1016L  1
 10 687100-9 STRAIN RELIEF, RD1100/1101  1
 11 565056-5 POWER SUPPLY CORD, RF1100  1
 13 652014-1 P.H. SCREW M4X8, 2708  1
 14 151879-3 MOTOR REAR HOUSING CPL., RD1100  1
 15 594356-6 FIELD ASS'Y 115V, RD1100/1101  1
 16 417136-2 BAFFLE PLATE, RD1100/1101  1
 17 911686-4 P.H.SCREW M5X65, RD1100/1101  2
 18 210005-4 BALL BEARING 608DDW, LS1016L  1
 19 681650-6 INSULATION WASHER, HR4000C  1
 20 518633-2 ARMATURE ASS'Y, RF1101 ,T2  1

 516406-7  ARMATURE ASS'Y,RD1100,T1

 21 240031-9 FAN 60, RD1100/1101  1
 22 265081-3 P.H.SCREW W3X16-24X10, RD1100  3
 23 417138-8 BASE PLATE, RD1100/1101  1
 24 911378-5 P.H. SCREW M6X55, JV2000  2
 25 271313-8 KNOB 55, RD1100/1101  2
 26 931301-4 HEX NUT M6, 2040  2
 27 812986-4 INDICATION LABEL, RF1100  1
 28 151880-8 ROUTER BASE CPL.,RF1100  1
 29 252014-7 HEX LOCK NUT M6-10, LS1040  1
 30 323968-6 SUPPORT PIN, RD1100/1101  1
 31 344852-2 PLATE, RD1100/1101  1
 32 344851-4 LOCK LEVER, RD1100/1101  1
 33 268063-4 PIN 4, RD1100/1101  1
 34 961056-7 RETAINING RING S-16, 5077B  1
 35 763642-8 COLLET NUT, RD1100/1101  1
 36 763643-6 COLLET CONE 12.7, RD1100/1101  1
 37 763641-0 COLLET BODY, RD1100/1101  1
 38 266035-3 TAPPING SCREW BIND CT5X12, 9031  2
 39 285689-7 BEARING RETAINER 55, SP6000K, LS0711Z  1
 40 211228-7 BALL BEARING 6202DDW, HM1303B  1
 41 417137-0 SCALE RING, RD1100/1101  1
 42 317319-3 MOTOR HOUSING, RD1100/1101  1
 43 817443-7 CAUTION LABEL EN/FR  1

 817361-9  CAUTION LABEL, RF1100

 44 852511-9 NAME PLATE, RF1101  1
 45 CB303 CARBON BRUSH SET, 194996-6  1

 194996-6  CARBON BRUSH SET, 194996-6

 191963-2  CARBON BRUSH CB-303 SET, 9227C

 46 681009-7 WASHER, RD1100/1101  2
 47 643750-0 BRUSH HOLDER CAP, HM1100C  2
 48 681655-6 HOLDER RING, RD1100/1101  2
 49 253853-8 F. WASHER 15, LS1211  1

265746-7 THUMB SCREW M5X37, RF1101  1
922212-4 H.S.H. BOLT M5X12, HR3851  2
417473-4 N/A  1
193234-3 WRENCH 27, RD1100/1101  2
 781031-5  WRENCH 27, RD1100/1101

193214-9 COLLET CONE 6.35, RD1100/1101  1
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417138-8 BASE PLATE, RD1100/1101  1
 413087-7  BASE PLATE, RF1101

783202-0 HEX WRENCH 4, 2107F  1
781213-9 WRENCH, RF1101  1
122623-5 N/A  1
125146-2 N/A  1
125153-5 N/A  1
810254-9 N/A  1
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